Electronic Supplementary Material (ESI) for RSC Advances. This journal is © The Royal Society of Chemistry 2021

# **Supporting information**

## Surface Coating of a LiNi<sub>x</sub>Co<sub>y</sub>Al<sub>1-x-y</sub>O<sub>2</sub> (x > 0.85) Cathode with Li<sub>3</sub>PO<sub>4</sub> for Applying a Water-Based Hybrid Polymer Binder during Li-ion Battery Preparation

Tatsuya Watanabe <sup>a</sup>, Tamae Yokokawa <sup>a</sup>, Mitsuru Yamada <sup>a</sup>, Shoudai Kurosumi <sup>b</sup>, Shinsaku Ugawa <sup>b</sup>, Hojin Lee <sup>b</sup>, Yuta Irii <sup>c</sup>, Fumihiko Maki <sup>c</sup>, Takao Gunji <sup>a</sup>, Jianfei Wu <sup>d</sup>, Futoshi Matsumoto <sup>a</sup>

 <sup>a</sup> Department of Materials and Life Chemistry, Kanagawa University, 3-27-1, Rokkakubashi, Kanagawa-ku, Yokohama, Kanagawa 221-8686, Japan
<sup>b</sup> JSR Corporation, 100 Kawajiri-cho, Yokkaichi, Mie 510-8552, Japan
<sup>c</sup> Nihon Kagaku Sangyo Co., Ltd., 1-28-13 Nakane, Soka, Saitama 340-0005, Japan
<sup>d</sup> Qingdao Industrial Energy Storage Research Institute, Qingdao Institute of Bioenergy and Bioprocess Technology, Chinese Academy of Sciences, No. 189 Songling Road, 266101 Qingdao, China

Corresponding author: <u>fmatsumoto@kanagawa-u.ac.jp</u> (Futoshi Matsumoto)

## Experimental

### (1) SEM-EDX

The observation of pristine and coated NCA particles was performed with field emission type scanning electron microscope (FE-SEM, SU-8010, Hitachi) equipped with Energy Dispersive X-ray microanalyzer (EMAX ENERGY EX-250, HORIBA).

## (2) STEM-EDX

A 200 kV transmission electron microscope (TEM and/or STEM, JEM-2100F, JEOL) equipped with two aberration correctors (CEOS GmbH) for the image- and probeforming lens systems and an X-ray energy-dispersive spectrometer (EDX, JED-2300T, JEOL) were used for compositional analysis of the particle surfaces. Both aberration correctors were optimized to realize the point-to-point resolutions of TEM and scanning transmission electron microscopy (STEM) as 1.3 and 1.1 Å, respectively.

## (3) Thermogravimetric differential thermal analysis

The coated layer was characterized by the difference in weight of the coated NCA samples before and after the heat-treatment with a differential thermoanalyzer (ThermoPlus EVO TG 8120, Rigaku).

## (4) *p*XRD

The powder X-ray diffractometry (*p*XRD) experiments were performed using CuK $\alpha$  radiation (RINT- Ultima III;  $\lambda = 0.1548$  nm, Rigaku) at increments of 0.02 degrees from 20 to 80 degrees. An obliquely finished Si crystal (non-reflection Si plate) was used as a sample holder to minimize the background diffraction.

#### (5) XPS

X-ray photoelectron spectroscopy (XPS) measurements (JP-9010 MC, JEOL) were performed to examine the chemical states of the samples. MgK $\alpha$  was used as the X-ray source with an anodic voltage of 10 kV and a current of 10 mA. All of the XPS spectra for the samples were obtained with a take-off angle of 45° relative to the specimens, and pass energies of 100 and 200 eV for the narrow and survey scans, respectively, were used.

#### (6) Cathode preparation

Li<sub>3</sub>PO<sub>4</sub>-coated NCA cathode was prepared as follows: 910 mg of accurately weighed Li<sub>3</sub>PO<sub>4</sub>-coated NCA particles and 50 mg of acetylene black (AB, Denka Black, Denki Kagaku Gogyo, Japan) were mixed on a mortar with a pestle, and 10 mg of carboxymethyl cellulose (CMC, Polyscience Inc, cat.#6139) and 30 mg of water-based hybrid polymer binder (TRD202A, JSR, Japan) were mixed in Milli-Pore water (1.1 g, > 18 MΩ). Then, the mixture of Li<sub>3</sub>PO<sub>4</sub>-coated NCA particles and AB was added to the CMC/TRD202A-mixed aqueous solution. The resulting mixed solution containing Li<sub>3</sub>PO<sub>4</sub>-coated NCA particles, TRD202A, AB and CMC was further mixed with a planetary mixing equipment (Mazerustar, KK-250S, KURABO, Japan) until it became a homogenous slurry. The weight % of Li<sub>3</sub>PO<sub>4</sub>-coated NCA powder:TRD202A:AB:CMC in the slurry was 91:3:5:1. The homogenous slurry was casted on Al current collector (thickness: 20  $\mu$ m) with a doctor-blade having the gap of 100  $\mu$ m. The slurry layer on the Al current collector was dried by evaporating water at 130 °C for 5 h in a vacuum drying oven. For comparison, polyvinylidene difluoride (PVdF, KF9130, Kureha, Japan) was

also used as a binder. The weight % of the cathode films was kept as pristine NCA:PVdF:AB = 91:4:5. In every case, the loading amount of the cathode material on the Al current collector was 3.0-3.4 mg cm<sup>-2</sup>.

#### (7) Cell preparation and electrochemical tests

Charging/discharging cycle and rate performance tests of the cathode materials prepared were performed using a CR2032 coin-type cell. In the test cell, each cathode was paired with a lithium metal anode and both electrodes were separated by a porous polypropylene film (Celgard 3401). The electrolyte solution containing 1 M LiPF<sub>6</sub> in the mixture of ethylene carbonate (EC) / dimethyl carbonate (DMC) (1/2 volume ratio) (Ube Chemicals, Japan) was impregnated into the separator. The charge/discharge cycle and rate performance tests were carried out using a multi-channel battery tester (HJ1001SD8, Hokuto Denko Corporation, Japan) in thermostatic oven at room temperature (25±1 °C). constant-current/constant-voltage (CC-CV) mode was used for the А charging/discharging cycle processes. The upper and lower voltage limits for the charging/discharging cycle processes were 4.25 and 2.5 V (vs. Li/Li<sup>+</sup>), respectively. The charge/discharge capacities (mAhg<sup>-1</sup>) were calculated using the weight of NCA particles loaded on the Al current collector in which the weight of the  $Li_3PO_4$  coating was neglected. The charging/discharging cycle tests were done with 0.1 C-rate. The C rate was calculated using the specific capacity of 200 mAhg<sup>-1</sup> which was obtained with the cathode prepared from pristine (i.e., uncoated) NCA, PVdF binder and AB at a low Crate of 0.1 C. In the case of high C-rate performance tests, discharge capacity retentions were evaluated assuming that the discharge capacity obtained at 0.1 C corresponds to 100% of discharge capacity retention.



Fig. S1 Schematic description of the Li<sub>3</sub>PO<sub>4</sub> coating process on NCA.



Fig. S2 TG–DTA charts of (a) coated NCA, (b)  $Li_3PO_4$  and (c) pristine NCA in an air atmosphere.



**Fig. S3** pH of NCA-dispersed water after immersion periods of 30, 60 and 90 min. (a) Water in which carboxymethyl cellulose (CMC), acetylene black (AB) and TRD202A binder was dispersed for cathode preparation slurry, (b) pristine NCA, (c) coated NCA without heat treatment, (d, f, h, j, l, n) coated NCA with heat treatment at 200(d), 250(f), 300(h), 350(j), 400(l) and 450(n) °C in Ar, (e, g, i, k, m, o) coated NCA with heat treatment at 200(e), 250(g), 300(i), 350(k), 400(m) and 450(o) °C in air. CMC, AB and TRD202A binders were dispersed in the water in which the samples (c-o) were dispersed.